
EVALUATION, MODELLING AND CONTROL OF 
ULTRAFILTRATION MEMBRANE WATER  

TREATMENT SYSTEMS 
 

 

 

 

CHEW CHUN MING 

 

 

 

 

 

FACULTY OF ENGINEERING 
UNIVERSITY OF MALAYA 

KUALA LUMPUR 
 

  
 2017Univ

ers
ity

 of
 M

ala
ya



EVALUATION, MODELLING AND CONTROL OF 
ULTRAFILTRATION MEMBRANE WATER 

TREATMENT SYSTEMS 
 

 

 

 

CHEW CHUN MING 

 

 

THESIS SUBMITTED IN FULFILMENT OF THE 
REQUIREMENTS FOR THE DEGREE OF                      

DOCTOR OF PHILOSOPHY 

 

FACULTY OF ENGINEERING 
UNIVERSITY OF MALAYA 

KUALA LUMPUR 
 
 

2017 Univ
ers

ity
 of

 M
ala

ya



ii 

UNIVERSITY OF MALAYA 

ORIGINAL LITERARY WORK DECLARATION 

Name of Candidate: CHEW CHUN MING  

Matric No: KHA130010
[...]
Water treatment plants/systems are essential facilities to produce clean and safe 

potable/drinking water to consumers through the public-piped water supply networks. 

The sustainable development of such facilities are manifested as part of an integrated 

approach to ensure environmentally friendly, waste minimization, economic and social 

prosperity (Khalili et al., 2015). In this chapter, detailed evaluation and comparison on 

both of the industrial-scale UF and conventional water treatment systems have been 

further elaborated with comprehensive data analysis.    

 

 

4.1 Introduction 

Previously in Chapter 3, detailed analysis on the common technical issues related to 

the industrial-scale UF membrane water treatment plant was presented. The same UF 

membrane water treatment system discussed earlier in Chapter 3 was further analyzed in 

other aspects. In this chapter, a case study to evaluate and compare various aspects of 

this UF system against the conventional water treatment system has been conducted. 

Before this UF system was constructed, a conventional water treatment plant was 

already in operation 30 years ago at the same location. The UF system was merely the 

extension of this water treatment plant to further increase the capacity of the potable 

water supply from this treatment facility.  Once the UF water treatment system 

commences operation, both the UF and conventional water treatment systems were 

made available at the same treatment plant and drawing similar river water source 

through the common main incoming pipeline.  

Univ
ers

ity
 of

 M
ala

ya



48 

  The fact that both the UF and conventional water treatment systems were treating 

the same feed water from the river provides a reliable and consistent case study for 

comparison. Evaluation and comparison on both treatment systems have been 

conducted in five aspects such as capital cost, operational cost, maintenance cost, 

analysis of filtrate quality and the overall water losses. All these five aspects 

encompassed the commercial feasibility and the treatment systems performance which 

have been further elaborated in the subsequent sections of this chapter. 

 

 

4.2 Background 

  A typical conventional potable water treatment plant comprises a few common 

main processes such as coagulation-flocculation, clarification or sedimentation and final 

polishing with media/sand filtration (Pestana et al., 2016). The utilization of media 

filtration process is the most common physical particles removal polishing for 

industrial-scale water treatment plants (Zouboulis et al., 2007). Rapid development on 

membrane technology has motivated design engineers to replace all these conventional 

treatment processes with a single step of direct feed UF (Tian et al., 2013a).    

In a conventional water treatment system, chemicals such as coagulant and flocculant 

are dosed in the raw water to promote the formation of larger flocs for the subsequent 

solid-liquid separation processes. The characteristics of the flocs played an important 

role to ensure the solid-liquid separation is effective (Zhao et al., 2014). There are many 

factors governing the formation of flocs such as pH, temperature, raw water 

characteristics, coagulant type and dosage (Mitrouli et al., 2008). Laboratory 

experiments have shown that filtration time through the media filter as well as the floc 

characteristics have significant impact on the filtrate water turbidity and quality. 

Conventional media filtration operates under depth filtration concept whereby the flocs 

Univ
ers

ity
 of

 M
ala

ya



49 

are retained throughout the media bed (Noyes et al., 2015). This indicates that direct 

filtration through media filter without the formation of flocs are not possible to produce 

the desired filtrate quality.     

Unlike the media filter, UF operates under the cake/surface filtration principle. Fine 

solids larger than the pore size of the UF membrane are trapped on the surface forming 

a porous cake filtration layer (Bugge et al., 2012). Direct feed filtration without flocs 

formation in the coagulation-flocculation process is possible with UF membrane to 

achieve effective solid-liquid separation. Figure 4.1 illustrate the concepts of depth 

filtration on conventional media filter and cake/surface filtration on UF membrane.  

 

 

 

 

 

 

 

 

 

 

 

Figure 4.1: Illustration of conventional media filtration and UF 

 

Feed water 
(with coagulation-flocculation) 

UF membrane 

Filtrate 
(with cake/surface filtration) 

Filter media 

Feed water 
(direct feed) 

Filtrate 
(with depth filtration) 

Univ
ers

ity
 of

 M
ala

ya



50 

Figure 4.1 shows that depth filtration in the conventional system requires a 

significant filter media bed height to trapped the particles. Typical filter media bed 

height is between 1.0 – 1.5 meter. UF membranes are commonly packed into 

pressurized membrane modules to reduce the floor space requirement. Membrane 

filtration has definite advantage on the lesser floor space requirement compared to the 

conventional media filters (Vedavyasan, 2007). The filtration capability of the UF 

systems could be controlled by carefully selecting the membrane pore size and material 

allowing it to even segregate viruses and microorganism such as bacteria from the water 

(Arkhangelsky et al., 2012). One of the major drawbacks of UF systems is the 

membrane fouling issues which are being extensively researched (El-Abbassi et al., 

2014; Filloux et al., 2012; Shirazi et al., 2010; Wang et al., 2014; Xiarchos et al., 2003). 

It is also deemed as a relatively “expensive” technology compared to the conventional 

system applied in water treatment (Massé et al., 2011).        

In recent decades, the concept of sustainable development has been gaining massive 

attention (Khalili et al., 2015). Stakeholders and businesses are embracing this concept 

by re-aligning their production strategies towards sustainable development (Sen et al., 

2015). Case studies conducted by researchers have demonstrated and highlighted such 

sustainability in waste management, commercial production and environmental 

protection (Alkaya & Demirer, 2014; Handley et al., 2002; Liu et al., 2014; Nunes et al., 

2014). Commercial, quality outputs and environmental sustainability impacts are 

essential issues of any water treatment plants worth investigating for the long term 

benefits. 

Case study on an industrial-scale membrane system at the Barcelona Metropolitan 

Area elucidated the contribution of reverse osmosis (RO) on the quality of drinking 

water (Raich-Montiu et al., 2014). The filtrate was examined extensively on 

organoleptic quality requirements of potable water. A similar case study was also 

Univ
ers

ity
 of

 M
ala

ya



51 

conducted on an industrial-scale UF membrane water treatment plant at Nantong, China 

(Xiao et al., 2012). This case study has indicated high turbidity removal up to 99% with 

absence of coliform bacteria from the filtrate. Industrial-scale membrane systems have 

been proven through such case studies to be capable of producing consistent high 

quality of outputs. Both of these case studies have particularly examined the filtrate 

water quality without further detailed analysis on the environmental impact and 

commercial aspects of the water treatment systems. The subsequent sections of this 

chapter further elaborate on various commercial, quality and environmental aspects of 

the industrial-scale UF and conventional water treatment systems.   

    

 

4.3 Methodology 

In this second evaluation or case study, an industrial-scale water treatment plant 

located at Kelantan, Malaysia was selected. This water treatment plant consists of both 

UF and conventional media filtration systems situated side by side. The industrial-scale 

UF membrane water treatment system investigated in this study is the same system 

mentioned earlier in Chapter 3. In this subsequent case study, the scope of evaluation 

has expanded to include the conventional media filtration water treatment system which 

was in operation much earlier and located next to the UF system.  There are five aspects 

which have been detailed examined and analyzed in both of these systems. The aspects 

are capital cost, operational cost, maintenance cost, analysis of filtrate quality and the 

overall water losses. Environmental aspects such as the compositions of the sludge 

discharge from both treatment systems were also analyzed. Figure 4.2 shows the 

simplified flow diagram of all the processes involved in both the water treatment 

systems.  

 

Univ
ers

ity
 of

 M
ala

ya



52 

 

 

 

 

 

 

 

 

 

 

Figure 4.2: Process flow block diagram of water treatment systems 

 

 

The water treatment plant depicted in Figure 4.2 shows that both the conventional 

and UF systems were drawing the same river water source and subjected to natural 

aeration through a cascading aerator before branching to the two different systems. Both 

systems have been designed to accommodate different treatment capacity whereby the 

conventional system could produce up to 11 million liters a day (MLD) while the UF 

system could produce 14 MLD of treated water. The treated water was then supplied to 

multiple areas or township through two separate supply pipelines.          

Chlorine gas/liquid

Coagulant 

SUPPLY TO CONSUMER SUPPLY TO CONSUMER 

Surface river water source 

Cascading aerator 

Coagulation and 
flocculation 

Sedimentation 
clarifiers 

Media filtration 
system 

UF Pre-treatment 
system 

Ultrafiltration 
system 

(UF system) (Conventional system) 

Univ
ers

ity
 of

 M
ala

ya



53 

This water treatment plant was constructed more than 30 years ago with only the 

conventional treatment system and has been supplying potable water to the nearby 

township ever since. An upgrading works in 2011 encompassed the construction of a 

larger cascading aerator in the process line as well as a new UF system. After passing 

through the cascading aerator, the raw water to the conventional system was dosed with 

Aluminium (Al) based coagulant. The dosed feed water was then channeled to a series 

of wooden baffle plates in the flocculation chamber for the coagulation-flocculation 

process. This process allows agglomeration of the suspended solids into bigger and 

denser flocs for the subsequent sedimentation or solid-liquid clarification process. There 

are two units of sedimentation clarifiers arranged in parallel for this process. Each 

clarifier was designed with surface loading rate of 2.81 m/hr which were in accordance 

to the recommended range of between 0.71 – 3.30 m/hr reported in literature 

(Kawamura, 2000). Subsequently the clarified water was channeled to four units of 

gravity media/sand filters. These filters consist of fine sand with effective size between 

0.7 – 1.4 mm diameter acts as the media bed for the depth filtration. The filtration rate 

for each filters were 7.0 m/hr which was well below the reported 10.0 m/hr filtration 

rate for gravity filter in most industrial-scale water treatment plants (Zouboulis et al., 

2007). Finally before the filtrate was pumped out and distributed through the pipeline, 

chlorine gas was dosed to ensure between 1.5 – 2.0 mg/L of free chlorine residual was 

detected in the final treated water. Figure 4.3 shows the detailed process of the 

conventional water treatment system. 

 

 

 

 

Univ
ers

ity
 of

 M
ala

ya



54 

 

 

 

 

 

 

 

Figure 4.3: Schematic block diagram of the conventional water treatment system 

 

 

Construction of the new UF membrane water treatment system was completed in 

2013 and located next to the conventional treatment system. The pre-treatment of the 

UF system comprises of an extended aerator and pressurized sand filters. In the 

extended aerator, forced aeration using air blower and diffusers were conducted. After 

passing through the extended aerator, the feed water was pumped into 4 units of 

pressurized sand filters to remove large particulate matters. The filtration rate of these 

pressurized sand filters were set at 15 m/hr which were much higher than gravity filters 

systems. After these pressurized filters, the pre-treated water was pumped into 120 units 

of UF membrane modules installed in parallel. The UF hollow fibre membrane modules 

were made from modified Polyethersulfone (mPES) manufactured by Inge GmbH, 

Germany. Finally the filtrate was disinfected with Sodium Hypochlorite (NaOCl) before 

supplying to the public-piped supply networks. Figure 4.4 shows the detailed block 

diagram of the UF system.  

Chlorine gas 

Coagulation and flocculation Sludge 

Aluminium based coagulant (ACH) 

Sludge 

River water 
source 

Cascading 
aerator 

Baffle plates 
chambers 

2 units 
Sedimentation 

clarifiers

4 units  
Conventional 
media filters

Supply to 
consumers 

Univ
ers

ity
 of

 M
ala

ya



55 

 

 

 

 

 

 

Figure 4.4: Schematic block diagram of the UF system 

 

The same river water was channeled to both of the conventional and UF water 

treatment systems in this water treatment plant. Studies conducted by researchers have 

shown that natural organic matter (NOM) in natural water sources was a major issue in 

the treatment processes (Joseph et al., 2012). In the conventional water treatment 

system, different types and amount of NOM would affect the coagulant dosage to 

produce optimum flocs size in the coagulation-flocculation process. NOM has a 

significant negative impact on the UF membrane fouling propensity. Using the same 

river water source into both systems would allow a more comprehensive and fair 

comparison of the systems.       

 

4.4 Results and discussions 

The results of this case study on the conventional and UF systems were analyzed and 

discussed in this section. All the relevant operational data and laboratory analysis from 

both treatment systems were collected from the period between the year 2013 and 2014 

Liquid chlorine
(NaOCl) 

UF Pre-treatment system 

Sludge 

Sludge River water 
source 

Cascading 
aerator 

Extended  
aerator 

4 units 
Pressurized sand 

filters 

120 units  
Ultrafiltration (UF) 

modules 

Supply to 
consumers 

Univ
ers

ity
 of

 M
ala

ya



56 

for evaluations. These data were arranged in five aspects which are further elaborated 

and critically discussed in the following sections. 

 

4.4.1 Capital cost of treatment systems 

One of the most essential aspects of evaluating the feasibility of a water treatment 

system is the capital cost or expenditure. Capital expenditure (CAPEX) is broadly 

defined as the cost to procure fixed assets which encompass the land, mechanical 

equipment, electrical control system, civil structures and other ancillary hardware to 

complete all the treatment processes. Since both of the UF and conventional water 

treatment systems were constructed on a gap of a few decades, construction cost 

estimation is required to be adjusted for a fair evaluation on current market value. A 

rationalized updated cost of construction was established in order for a comprehensive 

comparison between the two systems. The conventional system was built more than 30 

years ago and it would definitely cost much more in 2013 due to inflation rate. Yearly 

inflation data of Malaysia’s domestic market published by “The World Bank” (The 

World Bank, 2014) was used to extrapolate and estimate the construction cost for this 

conventional system in 2013 which correspond to the completion year of the UF system. 

In Figure 4.5, the yearly inflation rate was added into the initial construction cost of the 

conventional system back from 1980 until 2013.    

 

 

 

 

Univ
ers

ity
 of

 M
ala

ya



57 

USD 1,067,000 
(Year 1980)

USD 2,760,726
(Year 2013)

500,000

1,000,000

1,500,000

2,000,000

2,500,000

3,000,000

3,500,000

1980 2983 1986 1989 1992 1995 1998 2001 2004 2007 2010 2013

E
st

im
at

ed
 c

o
n

st
ru

ct
io

n
 c

o
st

 (
U

S
D

)

Year

     

Figure 4.5: Construction cost in 2013 estimated based on annual inflation rate 

 

The estimated cost of construction for the conventional system depicted in Figure 4.5 

indicated a much reasonable cost of construction in 2013. As mentioned earlier, the 

treatment capacity for the conventional system was 11 MLD while the UF system was 

designed for 14 MLD. In order to rationalize both treatment capacities, the cost of 

construction per m3 of treated water was taken into consideration. Another important 

cost factor besides the construction cost would be the cost for the land to accommodate 

the treatment systems. Due to scarcity of available land especially in urban area, this 

poses a significant cost to the owner of the treatment systems. Table 4.1 shows all the 

relevant data of the capital expenditure and land area required by the two systems. 

 

Univ
ers

ity
 of

 M
ala

ya



58 

Table 4.1: Capital expenditure and land area required 

 UF system Conventional 
media filtration 

Cost of construction in 2013 USD 3, 710, 000 
(actual) 

USD 2, 760, 726 
(estimated) 

Treatment volume/capacity 14, 000 m3/d 11, 000 m3/d 

Land requirement 528 m2 1, 376 m2 

Cost/m3 capacity USD 265 USD 251 

Land/m3 capacity 0.038 m2 0.125 m2 

 

 

The details presented in Table 4.1 provided a rationalized construction cost and land 

requirement for both systems. It was estimated that an 11 MLD conventional media 

filtration system would have cost USD 2, 760, 726 to construct while the actual cost of a 

14 MLD UF system was USD 3, 710, 000 in the year 2013. The UF system construction 

cost would be USD 265/m3 of treated water capacity compared with USD 251/m3 for 

the conventional system. Literature has reported that generally the construction cost of 

membrane water treatment systems would be significantly higher than the conventional 

system (Pearce, 2007b). The advantage of the membrane systems are exhibited through 

the smaller land required compared to the conventional water treatment system. Based 

on data in Table 4.1 the construction cost for the UF system was only 5.6% higher but it 

requires 69.6% less land space for the construction compared to the conventional 

system. As the demand for membrane systems continue to increase on a global scale, 

more cost efficient membrane manufacturing methods are being developed due to 

economies of scale. The continual decline of UF membrane cost and the lesser space 

requirement has made this system very attractive for large-scale production (Tian et al., 

2013b). Acquiring land for the construction of water treatment plants especially in the 

urban area would become a more costly effort in future. Land in urban area is typically 

Univ
ers

ity
 of

 M
ala

ya



59 

2,600,000

2,800,000

3,000,000

3,200,000

3,400,000

3,600,000

3,800,000

4,000,000

4,200,000

4,400,000

0 100 200 300 400

Ca
pi

ta
l e

xp
en

di
tu

re
 (U

SD
)

Land values (USD/m2)

14 MLD (Conventional)

14MLD (UF)

11MLD (Conventional)

11MLD (UF)

more expensive than rural area due to their accessibilities to multiple facilities (Liu et 

al., 2015).         

Various aspects contributed to the capital expenditure on both treatment systems. 

Literature has reported that sensitivity analysis can be applied to identify the key factors 

which have significant impacts on certain aspects (Igos et al., 2014). In order to further 

illustrate the effect of the land price towards both the systems capital expenditure, a 

sensitivity analysis was conducted and shown in Figure 4.6. The capital expenditure 

which encompassed the construction cost and the estimated land procurement cost was 

calculated. Assumptions were made that the land values were between 10 – 300 

USD/m2 as indicated in Figure 4.6.  